CS7010
Parts List

12/2016 REV A
Form no. 56042665

=) O

Models:

56511710
56511713
56511812
56511814

48 LPG Hybrid), 56511711(48 LPG Hybrid EcoFlex) 56511712(48 Diesel Hybrid),
48 Battery), 56511810(48 Diesel Hybrid EcoFlex), 56511811(48 Battery EcoFlex),
48 Fuel Cell EcoFlex), 56511813(48 Gasoline Hybrid EcoFlex),

48 Gasoline Hybrid), 56511819(48 Fuel Cell)

=~ ==

®© Advance

by Nilfisk



| PARTS LIST

fa e ST

7 2
Ve,
Vs % s X
£ \

GENERAL VIEW

12/2016

| CS7010 - 56042665




PARTS LIST

GENERAL VIEW
Kit Item Ref.No. Qty Description
1 1 Chassis System
2 1 Control System
3 1 Dust Control System
4 1 Ecoflex™ Assembly
5 1 Electrical System
6 1 Engine Systems
7 1 Hopper System
8 1 Hydraulic System
9 1 Main Broom System
10 1 Recovery System
11 1 Scrub System
12 1 Side Broom System
13 1 Solution System
14 1 Squeegee System
15 1 Wheel System
1212016 56042665 - CS7010 ii




PARTS LIST

TABLE OF CONTENTS

DESCRIPTION PAGE

Chassis System-GASOLINE-PETROL-LPG & DIESEL ..........c.ccovveviieieisieeiscesesesesssenins 4-5
Chassis System-BATTERY
Chassis System-FUEL CELL....

Chassis System-Front Engine Cover ASSEMDIY ..........cocuieirieeinireeeee s 10-11
Chassis System-Fuel Cell Front Cover ASSEMDIY ... 12-13
Chassis System-Engine Cover ASSEMDIY ..........courririerrinirnineiinsnensiseseeneese s 14-15
Chassis System-Fuel Cell Engine Cover ASSEMDIY ..o 16-17
Chassis System-Right DOOr ASSEMDIY ...........curirimeiririiiriineisenessesese s 18-19
Chassis System-Left COVEr ASSEMDIY..........ccovuriririiriirinisee e 20-21
Chassis System-Pull RO ASSEMDIY..........ccviirririiririiiiireisesseinesseseisei s 22-23
Chassis System-Fuel Cell Pull Rod ASSEMDIY ..........cvuiuririniineiniiniinenneneneineeseseeneeseeseinens 24-25
CONIIOL SYSEM ...t
Control System-Steering Assembly
Decal System .........oeveeveeneenienieneninns
DUst CONIOl SYSTEM .....ouvuiriciiece bbb
ECOFIEX™ ASSEMDIY ......ocvuiririeieieie e
EIECHICAI SYSEM ...t
Electrical System-Circuit Breaker Panel ASSEMDIY ..o 38
Electrical System-Contactor Panel ASSEMDIY...........ciureeiiriniineeseeesesescsssesessssssesssseesens 39
Engine System-Gasoling-Petrol ............ooeuiiirininnecssse s 40-41
Engine Assembly-Gasoling-Petrol.............ccrrninnininineeseeese s 42-43
Engine Sub Assembly-Gasoling-Petrol ...............urerineninnnnnseneneseeseseneseeene 44-45
Gasoline-Petrol Tank ASSEMDIY ... s 46-47
ENGine SyStEM-LPG LEV ..ottt 48-49
POWET UNIt-LPG LEV ...ttt 50-51
Enging ASSEMDIY-LPG LEV ...t 52-53
Engine Base-Replacement Parts-LPG LEV ... 54-55
LPG TanK ASSEMDIY .....coucvueirieieeiiireireiee et 56-57
ENGiNg SYSIEM-DIESEL ........coiviieieiiieieseieee sttt 58-59
ENging ASSEMDBIY-DIESEL........coiniiiiriiririnieenseenei e 60-61
Engine Sub ASSEMDIY-DIESEL..........couierieriiriiniineinieneireineisesenee s 62-63
Diesel Fuel Tank ASSEMDIY..........ciuivrieieiiririee e 64-65
HOPPEE SYSIEBM-T ... 66-67
HOPPEE SYSIEBM-2 ...ttt 68-69
HYArAUNC SYSIEM ..o 70-71
Main BroOM SYSEM ........cvuiirieiiieieieee et 72-73
RECOVETY SYSIBIM ... 74-75
SCIUDDING SYSIEM=-T ... 76-77
SCTUDDING SYSIEM=-2 ..o 78-79
Scrub System-Right SKirt ASSEMDBIY ..........ccviiiieis e 80-81
Scrub System-Left SKirt ASSEMDIY .........c.viririiics e 82-83
Side Broom System
Right Side Broom Arm ASSEMDIY .........cvuivrierieninereisenee s 86-87
Left Side Broom Arm ASSEMDIY .........cueeieieriiieiniriseneinee it eenees 88-89
Solution System-1
SOIULON SYSTEM-2 ...t
SGUEEGEE SYSTEM ...ttt

Squeegee Assembly...

WHEEI SYSEIM ...
Wheel System-Brake Linkage ASSEMDIY ..o 100-101
LaAdEr DIAgramsS .......c.cuueveereireieieieieee ettt 102-119
OptioNal Kits & ACCESSOMES .....ouvvurvurririreiisseisssessseseisessetse st 120-121
Recommended SPare ParS ..ottt 122
Brush Selector Guide
BroOm SEIECION GUIAR .......uvrvreeeeicicie st 124
Squeegee Blade Selector GUIE ... s 125

CS7010 - 56042665

12/2016




PARTS LIST

*

WHEN ORDERING PARTS

Use the part numbers from the “Ref. No.” columns in this parts list. If the “Ref. No.” column is blank; look under the “Kit’
column to identify which kit contains the part in question, then use the kit callout, for example “K1”, to find the “Ref. No.” for

that kit.

*

*

Model

Kit Item Ref.No. Qty Description

K1
K1

K1
K1
K1
K1

805
905

QOCD\IO?O‘I-PQ)M—)

10 56113012
11 56113034

KD 56113103
s

Specify the model and serial number of the machine.

N2 Wgm W =W G

—_

Washer Flat 3/16 Zinc Plat
Screw-BHS-Brass-10-32x3/8-MS
Washer EPDM 7/32 X 1/8
Chain-Cover

Caster Swivel 4 Gray Non MA
Nut, Hex Nyl Loc 10-24

Scr- Hex SS 1/4-20 X .75

Scr, Hex Hd Loc 1/4-20 x .50
Wsh, FIt SS .260 X 1.000 X .074
Solution Tank

Hinge Plate

Kit-Hardware Solution Tank

Use the space below to record the model and serial number for future reference.

Serial No.

12/2016

56042665 - CS7010




| PARTS LIST

HOPPER SYSTEM-1

12/2016

| CS7010 - 56042665

66




PARTS LIST

HOPPER SYSTEM-1

Kit Item Ref.No. Qty Description
1 56323135 1 Strain Relief
2 56449221 2 Bumper, 1.43 Dia
K4 3 3 Scr. Soc Hd 10-24 X 0.62
K4 4 2 Scr. Hex 5/8-11 X 1.50
K4 5 2 Scr-Pan Phil 10-24 X .50
K4 6 5 Wsh. FIt SAE #38
K4 7 1 Scr, Hex 5/16-18 X 2.50
K3.K4.K58 15 Nut, Hex Nyl Loc SS 1/4-20
K4 9 3 Nut, Hex Nyl Loc 10-24
K4 10 1 Nut, Hex Nyl Loc-Thin 5/16-18
K4 11 2 Nut, Hex Nyl Loc-Thin SS 1/4-20
K2.K4.K612 6 Nut, Hex Nyl Loc SS 5/16-18
13 2-00-03829 1 Lock Washer. 3/8 Int./Ext. Tooth
K1.K4 14 8 Scr, Pan Phil SS 8-32 X .50
K4K5 15 56002883 5 Scr- Hex SS 1/4-20 X 1.00
K4 16 2 Wsh. Flt Std SS 3/8
K4 17 4 Scr- Hex SS 3/8-16 X 1.50
K4 18 2 Wsh. FIt Std SS 1/4
19 56900041 1 Plug, Cap
K4 20 1 Scr, Hex 5/16-18 X 1.75
K4 21 5 Scr- Hex SS 5/16-18 X .75
K4 22 1 Pin.Clevis .500 X 3.00
K4 23 2 Nut, Hex Nyl Loc SS 3/8-16
K4 24 2 Pin. Cotter Hair
K4 25 2 Ring. Ret Ext 1.00 Shaft
K4 26 1 Clevis Pin
K4 27 3 Wsh-Fit SS .33 X 1.00 X.060
K3.K4.K528 12 Scr-Carriage SS 1/4-20 X .75
K4 29 4 Wsh-Fit SS .344 X 1.500 X .080
K2.K4.K630 6 Scr-Carriage SS 5/16-18 X 1.00
K4 31 2 Ring. Ret Ext 1.125 Shaft
K4 32 2 Nut, Hex Jam 1/2-13
K2.K4.K6 34 6 Wsh-Fit SS .344 X 1.000 X .109
35 56511830 2 Sensor, Proximity SW6 / SW13
36 56469854 2 Tie Anchor
K1 37 2 Latch
39 56383035 2 Light Assy LT2 /LT3
[40] 56383029 2 Adapter DT06 To MP280
41 56507941 2 Bearing, Flange 1.125 X 1.281 X .750
42 56509079 1 Plug - Pipe 1/8 Npt Plastic
43 56511192 1 Dump Door Assy
43a 56002491 13 Nut, Hex Nyl Loc SS 1/4-20
43b 56002883 7 Scr- Hex SS 1/4-20 X 1.00
43c 56003715 6 Scr-Carriage SS 1/4-20 X .75
43d 56009002 2 Wsh. FIt .266 X .906 X .060
43e 56507177 2 Clamp, Hopper Door Side
43f 56507178 2 Seal, Hopper Door Side
43g 56511155 1 Hopper Door Weldt
43h 56509141 1 Dump Door Pivot Weldt
43 56509144 1 Seal-Hopper Door Bottom
K5 43 2 Clamp-Hopper Door Bottom
43k 56509146 2 Seal-Hopper Door Bottom

Kit _Item Ref.No. Qty Description
K3 44 1 Flap-Hopper
K3 45 1 Clamp-Hopper Flap
K5 46 1 Clamp-Hopper Door Bottom
47 56509388 1 Hopper Lift Weldment
48 56509398 1 Bearing-Slv 1.125x1.281x0.750
49 56509399 1 Seal-Hopper
50 56509400 1 Hopper-Lower
51 56509401 1 Hopper-Upper
K1 52 1 Hopper Cover Assy
K1 52a 1 Strain Relief
K1 52b 5 Wsh, Fit SAE 1/4
K1 52¢ 5 Scr, Hex 1/4-20 X .75
K1 52d 2 Bearing, F1 1 1d X 1-1/4 Od X 1/2 L
K1 52e 1 Cover-Hopper
K1 52f 1 Seal - Hopper Cover
K1 529 1 Hinge-Hopper Cover Lt
K1 52h 1 Hinge-Hopper Cover Rt
K1 52i 1 Seal-Hopper Cover
53 56511759 1 Dump Door Actuator Assy M7
54 56383694 1 Bracket-Sensor Mounting
55 56509798 1 Prop Rod Assy
56 56509989 1 Bar-Hopper Hinge
57 56510148 1 Cap-Vented W/ Tether
K5 58 1 Clamp-Hopper Door Seal
K5 59 1 Seal-Hopper Door
60 56009005 3 Scr Panphils Type Ab 10-16x.75
K4 61 1 Wsh-FIt Ss .260 x 1.000 x .074
62 56416517 1 Strap, Static, 12.5"
K2 63 1 Hopper Skid Weldt
64 56510713 1 Spring-Gas
65 56507793 1 Clip, Conduit
66 56507885 1 Pin, Cylinder
67 56056903 3 Clamp Loop E00129
Service Kits
K1 56510793 1 Hopper Cover Kit
K2 56510796 1 Skid Plate Kit-Hopper
K3 56510800 1 Hopper Flap Kit
K4 56511890 1 Hardware Kit-Hopper System
K5 56510801 1 Hopper Door Seal Kit
K6 56511579 1 Hopper Guard Kit
[1=Not Shown

12/2016

56042665 - CS7010

67




| PARTS LIST

HOPPER SYSTEM-2

12/2016

| CS7010 - 56042665

68




PARTS LIST

HOPPER SYSTEM-2
Kit Item Ref.No. Qty Description Kit _Item Ref.No. Qty Description
1 56323135 1 Strain Relief K3 44 1 Flap-Hopper
2 56449221 2 Bumper, 1.43 Dia K3 45 1 Clamp-Hopper Flap
K4 3 3 Scr. Soc Hd 10-24 X 0.62 K5 46 1 Clamp-Hopper Door Bottom
K4 4 2 Scr. Hex 5/8-11 X 1.50 47 56509388 1 Hopper Lift Weldment
K4 5 2 Scr-Pan Phil 10-24 X .50 48 56509398 1 Bearing-Slv 1.125x1.281x0.750
K4 6 5  Wsh, Fit SAE #8 49 56509399 1 Seal-Hopper
K4 7 1 Scr, Hex 5/16-18 X 2.50 50 56509400 1 Hopper-Lower
K3.K4.K58 15 Nut. Hex Nyl Loc SS 1/4-20 51 56509401 1 Hopper-Upper
K4 9 3 Nut. Hex Nyl Loc 10-24 K1 52 1 Hopper Cover Assy
K4 10 1 Nut, Hex Nyl Loc-Thin 5/16-18 K1 52a 1 Strain Relief
K4 11 2 Nut, Hex Nyl Loc-Thin SS 1/4-20 K1 52b 5 Wsh, Fit SAE 1/4
K2.K4.K612 6 Nut, Hex Nyl Loc SS 5/16-18 K1 52¢ 5 Scr, Hex 1/4-20 X .75
13 2-00-03829 1 Lock Washer, 3/8 Int./Ext. Tooth K1 52d 2 Bearing, F1 1 1d X 1-1/4 Od X 1/2 L
K1.K4 14 8 Scr, Pan Phil SS 8-32 X .50 K1 52 1 Cover-Hopper
K4.K5 15 5 Scr- Hex SS 1/4-20 X 1.00 K1 52f 1 Seal - Hopper Cover
K4 16 2 Wsh. Flt Std SS 3/8 K1 529 1 Hinge-Hopper Cover Lt
K4 17 4 Scr- Hex SS 3/8-16 X 1.50 K1 52h 1 Hinge-Hopper Cover Rt
K4 18 2 Wsh. FIt Std SS 1/4 K1 52i 1 Seal-Hopper Cover
19 56900041 1 Plug, Cap 53 56511759 1 Dump Door Actuator Assy M7
K4 20 1 Scr. Hex 5/16-18 X 1.75 54 56383694 1 Bracket-Sensor Mounting
K4 21 5 Scr- Hex SS 5/16-18 X .75 55 56509798 1 Prop Rod Assy
K4 22 1 Pin.Clevis .500 X 3.00 56 56509989 1 Bar-Hopper Hinge
K4 23 2 Nut, Hex Nyl Loc SS 3/8-16 57 56510148 1 Cap-Vented W/ Tether
K4 24 2 Pin. Cotter Hair K5 58 1 Clamp-Hopper Door Seal
K4 25 2 Ring. Ret Ext 1.00 Shaft K5 59 1 Seal-Hopper Door
K4 26 1 Clevis Pin 60 56009005 3 Scr Panphils Type Ab 10-16x.75
K4 27 3 Wsh-Fit SS .33 X 1.00 X.060 K4 61 1 Wsh-FIt Ss .260 x 1.000 x .074
K3.K4.K528 12 Scr-Carriage SS 1/4-20 X .75 62 56416517 1 Strap, Static, 12.5”
K4 29 4 Wsh-Fit SS .344 X 1.500 X .080 K2 63 1 Hopper Skid Weldt
K2.K4.K630 6 Scr-Carriage SS 5/16-18 X 1.00 64 56510713 1 Spring-Gas
K4 31 2 Ring. Ret Ext 1.125 Shaft 65 56507793 1 Clip, Conduit
K4 32 2 Nut, Hex Jam 1/2-13 66 56507885 1 Pin, Cylinder
K2.K4.K6 34 6 Wsh-Fit SS .344 X 1.000 X .109 67 56056903 3 Clamp Loop E00129
35 56511830 2 Sensor, Proximity SW6 / SW13
36 56469854 2 Tie Anchor Service Kits
K1 37 2 Latch K1 56510793 1 Hopper Cover Kit
39 56383035 2 Light Assy LT2 /LT3 K2 56510796 1 Skid Plate Kit-Hopper
[40] 56383029 2  Adapter DT06 To MP280 K3 56510800 1 Hopper Flap Kit
41 56507941 2 Bearing, Flange 1.125 X 1.281 X .750 K4 56511890 1 Hardware Kit-Hopper System
42 56509079 1 Plug - Pipe 1/8 Npt Plastic K5 56510801 1 Hopper Door Seal Kit
43 56511192 1 Dump Door Assy K6 56511579 1 Hopper Guard Kit
43a 56002491 13 Nut, Hex Nyl Loc SS 1/4-20
43b 56002883 7 Scr- Hex SS 1/4-20 X 1.00 []1=Not Shown
43c 56003715 6 Scr-Carriage SS 1/4-20 X .75
43d 56009002 2 Wsh. FIt .266 X .906 X .060
43e 56507177 2 Clamp, Hopper Door Side
43f 56507178 2 Seal, Hopper Door Side
43g 56511155 1 Hopper Door Weldt
43h 56509141 1 Dump Door Pivot Weldt
43 56509144 1 Seal-Hopper Door Bottom
K5 43 2 Clamp-Hopper Door Bottom
43k 56509146 2 Seal-Hopper Door Bottom
1212016 56042665 - CS7010 69




PARTS LIST

HYDRAULIC SYSTEM

70 CS7010 - 56042665 12/2016




PARTS LIST

HYDRAULIC SYSTEM
Kit Item Ref.No. Qty Description
1 56416308 1 Left Hinge Pin Weldt
K1 2 1 Scr, Hex Hd Loc 1/4-20x.50
K1 3 2 Scr, Hex Hd Loc 3/8-16x.62
K1 4 1 Scr. Hex Thd Form 10-24 X .38
K1 5 1 Clamp-P
6 56511837 1 Hydraulic Power Pack Assy
6a 56511831 1 Motor 36v-3669RPM-0.55hp M11
6b 56509374 1 Hydraulic Pump/Reservoir Assy
[] 56509383 1 Hydraulic Reservoir Kit (for 56509374)
[] 56509375 1 Cap-Hyd Reservoir (for 56509374)
[] 56325157 1 O-Ring (for 56509374)
6c 56510682 1 Fitting-Orifice
6d 56900101 2 Elbow. 90 O-Ring
6e 56409769 1 Clip, Weatherpack Mount
7 1 Hopper Lift Cylinder Assy
7a 56507941 2 Bearing. Flange 1.125 X 1.281 X .750
7b 56509377 1 Cylinder-Hydraulic 2.00 X 13.06
[] 56509381 1 Seal Kit (for 56509377)
7c 56900101 1 Elbow. 90 O-Ring
7d 56900110 1 Elbow. 90 O-Ring
8 56509382 2 Hose Assy
Service Kits
K1 56511891 1 Hardware Kit-Hydraulic Sys
[1= Not Shown
1212016 56042665 - CS7010 71




PARTS LIST

MAIN BROOM SYSTEM

72 CS7010 - 56042665 12/2016




PARTS LIST

MAIN BROOM SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K7 1 1 Lock Washer, 3/8 Int./Ext. Tooth 46 56511187 1 Broom Door Assembly
K7 2 1 Flat Washer, 1.00 X .39 X .06 46a 56002850 2 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 2-00-05187 1 3/8-16 X 1.0, Carriage Bolt 46b 56002859 3 Wsh-FIt SAE SS 1/4
K7 4 1 Nut, Hex. Stop. 3/8-16 46c 56002937 3 Scr-Hex Loc SS 5/16-18 X .62
5 33018858 1 Main Broom Spiral 46d 56003221 2 Scr-Hex Loc SS 1/4-20 X .75
K6.K7 6 4 Nut-Hex Nyl Loc Ss 1/4-20 46e 56003717 1 Scr. Soc Shd .31 X .25 X 1/4-20
K5K7 7 1 Scr- Hex Ss 3/8-16 X 2.00 46f 56003844 1 Scr- Hex SS 1/4-20 X .88
KIK7 8 8 Scr- Hex Ss 1/4-20 X .75 469 56413802 1 Latch, Rh
K6K7 9 2 Nut-Hex Nyl Loc Ss 1/2-13 46h 56511116 1 Broom Door Weldment
K7 10 5 Nut, Hex Nyl Loc-Thin Ss 1/4-20 46i 56509612 1 Seal-Broom Door
K6.K7 11 5 Wsh-Fit Sae Ss 1/4 46] 56509754 1 Arm-Stop
K7 12 1 Scr- Hex Ss 1/4-20 X 1.00 K5 47 1 Actuator-Lin-36v-51mm Stroke M6
K6.K7 13 2 Scr- Hex Ss 3/8-16 X 1.00 K5 48 1 Bracket-Spring
K6.K7 14 2 Scr- Hex Ss 1/2-13 X 1.75 K6 49 1 Pin-Clevis-Grooved-Ss .5x2.75
K6.K7 15 2 Wsh-Fit Sae Ss 1/2 K6 50 1 Retaining Ring-E Style-Ss .5
K4.K7 16 6 Scr-Pan Phil Ss 1/4-20 X .75 K2.K9 51 56477616 2 Cable Tie 20 Inch E00549
K5.K6.K717 3 Nut-Hex Nyl Loc Ss 3/8-16 K2.K9 52 56478246 1 Cable Tie E00549 Re438ba
K6.K7 18 1 Key. Sq .25 X 1.19
K5.K7 19 3 Pin-Clevis .375 X 2.25 Main Brooms
K6.K7 20 4 Scr-Carriage Ss 1/4-20 X .75 33018858 1 Main Broom Spiral
K5.K7 21 1 Pin-Clevis .50 X 1.75 * 33018856 1 Broom-Main Nylon
K5.K7 22 3 Pin-Bow-Tie Cot 1/4-3/8x.072 * 33018857 1 Broom-Main Prolene
K5.K7 23 1 Pin-Bow-Tie Cot 7/16-1/2x.091
K2.K6.K724 4 Scr-Hex Loc Ss 5/16-18 X 1.00 Service Kits
K2.K7.K825 56004012 1 Wsh-Flt 18-8 Ss-1.062x2x.13 K1 56510739 1 Strap Kit-Broom Rear
K6.K7 26 1 Wsh. Fit Harden .344x1.000x.120/.135 K2 56510740 1 Motor Kit-Broom M1
K5 27 2 Bearing, Flange K3 56422152 1 Brush Kit-Motor (for Broom Motor Assy)
K2.K8 28 56384760 1 Guard-String K4 56510741 1 Skirt Kit-Broom
29 56416517 1 Strap.Static. 12.5” K5 56511898 1 Actuator Kit-Main Broom
K6 30 2 Bearing K6 56510804 1 Support Kit-Main Broom
K5 3 1 Spring-Extension K7 56511882 1 Hardware Kit-Main Broom
K4 32 1 Foam-Right Skirt K8 56384904 1 String Guard Kit
K4 33 1 Foam-Left Skirt K9 56384531 1 Motor Only Kit-Main Broom
K4 34 1 Skirt-Right
K4 35 1 Skirt-Left * = Optional, Not Included
K4 36 2 Strap-Skirt [1=Not Shown
37 56509520 1 Strap-Left Skirt
38 56509525 1 Panel Weldment
K2.K9 39 1 Broom Motor Assembly M1
K3 | 1 Brush Kit-Motor (for Broom Motor Assy)
K1 40 1 Flap-Broom Recirc
K1 41 1 Skirt-Broom Rear
K1 42 2 Strap-Broom Rear
K6 43 1 Broom Drive Hub Assembly
K6 44 1 Broom Support Weldment
45 56511186 1 Broom Arm Assembly
45a 56003314 1 Ring. Retainer
45b 56003338 1 Scr-Hex Loc SS 3/8-16 X .75
45c 56009195 1 Wsh-Flt .406 X 1.25 X .164
45d 56479430 2 Bearing Ball
45e 56511138 1 Broom Arm Weldment
45f 56509726 1 Hub-Broom Idler

12/2016

56042665 - CS7010

73




| PARTS LIST

RECOVERY SYSTEM

12/2016

| CS7010 - 56042665

74




PARTS LIST

RECOVERY SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K5 1 1 Scr, Hex 1/4-20 X .88 31 56509985 1 Hose-Squeegee
K5 2 6 Wsh. Fit Std 1/4 32 56510143 2 Tab-Hinge
K5 3 3 Scr-Pan Phil 10-24 X .50 33 56510189 1 Plate-Inlet
K5 4 6 Scr-Pan Phil 1/4-20 X .62 34 56511400 2 Motor-Vac-42vdc-17000RPM-.75HP M4 / M5
K5 5 1 Scr-Pan Phil S.S. 1/4-20 X 2.0 K7 [ 1 Vacuum Motor Brush Kit
K5K6 6 12 Wsh. FIt Std 5/16 35 56511764 2 Gasket-Vac Motor-Inlet
K5K6 7 12 Scr. Hex Hd Loc 5/16-18 X .75 K1 36 56510232 1 Gasket-Recovery Cover
K5 8 1 Nut, Hex Nyl Loc 1/4-20 37 56510611 1 Debris Basket
K4K5 9 6 Scr. Pan Phil SS 10-24 X .62 38 56510674 2 Gasket-Cover
K5 10 4 Scr Pan Phil SS 1/4-20 X 1.75 39 56510676 1 Trim-Seal
K5 11 8 Scr, Pan Phil SS 8-32 X .38 40 56510677 2 Foam Tube Assy
K5 12 2 Scr Panphils Type Ab 10-16x.75 41 56510678 1 Gasket-Tank
K5 13 2 Wsh. FIt .266 X .906 X .060 42 56510679 1 Gasket-Inlet Plate
K4 14 3 Clamp. Plastic K5 43 5  Wsh-FIt SS .266 X .906 X .060
15 56314760 2 Gasket, Vacuum Duct 44 56511738 1 Vacuum Plate Assy-Bottom
16 56368989 1 Bushing K3 45 1 Drain Hose Ribbed
17 56382992 1 Cable Assy-Quick Link-19.5 In 46 56511189 1 Gasket-Panel
18 56440213 2 Clamp- Hose SAE #32 47 56511190 1 Gasket-Cover
K3 19 1 Clamp- Hose SAE #36
20 56486112 1 Clamp-P Service Kits
21 56507188 1 Latch K1 56510580 1 Lid Kit-Rec
K6 23 2 Tank Pivot Weldt K2 56510583 1 Float Ball Cage Kit
24 56509194 1 Tank-Recovery K3 56383261 1 Drain Hose Kit
25 56509285 1 Exhaust Cover K4 56510586 1 Clip Kit-Drain Hose
26 56509304 1 Latch Pin Weldment K5 56511889 1 Hardware Kit-Recovery System
K1 27 56509350 1 Cover - Recovery Tank K6 56510584 1 Pivot Kit-Rec Tank
28 56509355 1 Tether Hook K7 56116107 1 Vacuum Motor Brush Kit
29 56509364 1 Plate-Cover
30 1 Vac Fan Cover Assy
K5 30a 2 Scr Pan Phil SS 1/4-20 X .62
K5 30b 2 Scr. Pan Phil Plastite 10-14 X .50
K5 30c 4 Scr, Pan Phil Type B 1/4-14 X .62
30d 56314400 1 Wire Rope. 9 Inch
K2  30e 4 Cage. Float
K2 30f 2 Ball, Float
30g 56413194 1 Screen, Filter
30h 56413195 1 Filter
30i 56453849 2 Bushing .26x.37x.28
30] 56509201 1 Cover-Vac Fan
30k 56509352 1 Gasket - Vac Fan Top
301 56509353 1 Plate - Vac Cover
30m 56510695 2 Latch-Plastic
30n 56510701 1 Lid Assy-Vac Filter
56314491 1 Gasket Vac Cover

12/2016

56042665 - CS7010 75




| PARTS LIST

SCRUBBING SYSTEM-1

A=\

A

\\ L 5~
\ 0
g @ A
by g
A\ N
N ) ¥
B ¢ 2
o Fman
N>~ Z —
[ — X
[

SECAl)

G\

\
R\
A

wd;

i

=/ (]

Vil i
/)

FRONT

o=
2NN
4 AN uu///

12/2016

| CS7010 - 56042665

76




PARTS LIST

SCRUBBING SYSTEM-1

Kit Item Ref.No. Qty Description
K1 1 6 Nut, Hex Nyl Loc SS 1/4-20
2 56303651 1 Clamp P CI-16
K1 3 2 Nut, Hex Nyl Loc-Thin SS 1/2-13
K1 4 4 Wsh-Fit SAE SS 1/4
K1 5 2 Scr- Hex SS 1/4-20 X 1.00
K1 6 1 Scr Hex Thd Form 1/4-20x .38
K1 7 7 Wsh-Fit SAE SS 1/2
K1 8 2 Scr- Hex SS 1/2-13 X 1.50
K1 9 2 Clevis Pin
K1 10 2 Pin- Bow-Tie Cotter 7/16 - 1/2
K1 11 2 Scr-Hex Loc SS M12-1.75 X 35mm
K1 12 2 Scr- Hex SS 1/4-20 X .88
13 56510946 1 Chem. Injection Tee Assy
14 56244969 2 Clamp- Hose SAE #12
14 56305053 1 Sensor. Proximity $1
15 56367206 4 Bushing
16 56510948 1 Hose-.75 X 21.50 In. Spiral
17 56420160 4 Bearing, Flange
18 56510625 1 Stop-Scrub Deck
19  2-00-04345 2 Ty-Rap Thomas+Betts-Ty-28m
20 1 Arm-Deck Lift Assembly
20a 56003845 1 Scr, Hex SS 3/8-16 X 7.00
20b 56002852 1 Nut, Hex Nyl Loc-Thin SS 3/8-16
20c 56002910 2 Wsh-Fit SAE SS 3/8
20d 56003813 1 Pin- Bow-Tie Cotter 1/4 - 3/8
20e 56009195 1 Wsh-Flt .406 X 1.25 X .164
20f 56324505 2 Bearing, Flange
209 56511162 1 Deck Lift Weldment
20h 56509186 1 Spacer-.385 X .75 X 1.75
20i 56509189 1 Spacer-.385 X .75 X 2.56
20 56511146 1 Arm-Lift Spring
20k 56601470 2 Compression Spring
201 2-00-06075 1 Pin Clevis 3/8 X 2.625
21 56511263 1 Actuator-Lin-36v-152 Mm Stroke M17
22 56509622 1 Bracket-Positive Stop
Service Kits
K1 56511886 1 Hardware Kit-Scrub Sys
1212016 56042665 - CS7010 77




PARTS LIST

SCRUBBING SYSTEM-2

78 CS7010 - 56042665 12/2016




PARTS LIST

SCRUBBING SYSTEM-2

Kit Item Ref.No. Qty Description

33b 56366463
33c 56009002
33d 56009247
33e 56601056

Spring Retainer

Wsh. FIt .266 X .906 X .060

Scr. Pan Phil Plastite 10-14 X .38
Spring. Brush Holder

33f 56601118 Brush Plate
33g 56112521 Gimbal-Collar Assembly
34 56601384 Brush Plate Assy NOTE 1

35 56510990 Spacer .406x1.00x.370

K1.K2 1 2 Nut, Hex Nyl Loc-Thin SS 5/16-18
K1K2 2 1 Nut, Hex Nyl Loc-Thin SS 3/8-16
K1K2 3 4 Nut, Hex Nyl Loc SS 5/16-18
K1K2 4 2 Scr- Hex SS 10-24 X .38
K1K2 5 5 Scr- Hex SS 5/16-18 X 1.00
K1K2 6 1 Wsh-Fit SAE SS 1/2
K1K2 7 3 Wsh-Flit SAE SS 5/16
K1K2 8 3 Scr-Soc Hd SS 5/16-18 X 1.25
K1K2 9 3 Key. Sq .25 X 1.44
K1 10 4 Scr-Hex Loc SS 5/16-18 X 1.00
K1 11 12 Scr-Hex Loc SS M6-1 X 50mm
K1 12 1 Scr-Soc Shd .50 X .75 X 3/8-16
K1 13 1 Nut-Hex Jam SS 5/16-18
K3 14 56244969 4 Clamp- Hose SAE #12
15 56511832 1 Valve-Solenoid Assy-36v L1
16 56315625 3 Barb. Coupler 1/2 X 3/4
K3 17 56413426 1 Manifold. Solution
18 56507767 2 Bearing, FI 1 1d X 1-1/4 Od X 1/2 L
19 56511129 1 Arm-Weldment
20 56511158 1 Deck-Weldment
21 56511159 1 Plate-Pivot
22 1 Assembly-Side Squeegee (see pages 80-81)
23 1 Assembly-Side Squeegee (see pages 82-83)
24 56511210 1 Bracket-Lever Arm
25 56510005 3 Spacer-Motor
26 56511126 1 Bracket-Scrub Adjustment
27 56510144 1 Spring-Gas
28 56510287 1 Hose-Push Lock 14
29 56510288 1 Hose-Push Lock 17.5
30 56510289 1 Hose-Push Lock 16
31 56511862 2 Scrub Motor Assembly M13 / M14
[1 56510763 1 Brush Kit (for 56511862)
32 56511861 1 Scrub Motor Assembly M15
[] 56510763 1 Brush Kit (for 56511861)
33 56601276 2 Brush Plate Assy
333 56366455 1 Plate. Stop
1
1
3
1
1
1
1
1
2
3
1

K1 36 Wsh Fit SS .219x.500x.047/.062
37 2-00-04345 Ty-Rap Thomas+Betts-Ty-28m
K3 38 Bracket-Manifold
Service Kits

K1 56511886
K2 56510807
K3 56384703

—

Hardware Kit-Scrub Sys
Hardware Kit-Deck Assy
Manifold Bracket Kit

—

—

[1= Not Shown

NOTE 1: Uses same components as 56601276.

12/2016 56042665 - CS7010

79




| PARTS LIST

SCRUB SYSTEM-RIGHT SKIRT ASSEMBLY

12/2016

| CS7010 - 56042665

80




PARTS LIST

Kit

SCRUB SYSTEM-RIGHT SKIRT ASSEMBLY

Item Ref.No. Qty Description

—

Assembly-Side Squeegee

K1 1 2 Bushing
K4 2 6 Nut, Hex Nyl Loc-Thin SS 1/4-20
K1K3 3 9 Nut, Hex Nyl Loc SS 5/16-18
K1 4 8 Scr- Hex SS 5/16-18 X 1.25
K2 5 2 Scr, Pan Phil SS 6-32 X .38
K1 6 8 Wsh-Flit SAE SS 5/16
K2 7 2 Nut, Hex Nyl Loc-Thin SS 6-32
K4 8 6 Scr-Flt Phil SS 1/4-20 X .75
K3 9 1 Scr- Hex SS 5/16-18 X 4.50
K3 10 2 Knob. Wing
11 56407303 1 Knob
K1 12 8 Bearing, Flange .625 X .500 X .250
K1 13 6 Bushing .32x.50x.35
K2 14 1 Latch Assembly
15 56511160 1 Blade Support Weldment
16 56510374 1 Blade Kit-Deck Red Gum NOTE 1
K2 17 1 Strap-Blade
19 56511275 1 Strap Weldment-Squeegee
20 56511213 1 Guard-Edge Scrub
K4 21 1 Guard-Uhmw
K1 22 56510139 1 Plate-Catch
K1 23 56510254 2 Spring-Extension
K1 24 1 Arm-Side Squeegee Weldt
K1 25 1 Arm-Side Squeegee Weldt

Deck Blade Kits

56510374 1 Blade Kit-Deck Red Gum NOTE 1

* 56510375 1 Blade Kit-Deck Gum NOTE 1

* 56510376 1 Blade Kit-Deck PU NOTE 1

Service Kits

K1 56383050 Arm Kit-Right Side Squeegee

K2 56510811 Strap Kit-Side Squeegee

K3 56510812 Hardware Kit-Side Squeegee Rt

K4 56510813 Guard Kit-UHMW

* = Optional, Not Included

NOTE 1: All Deck Blade Kits include all blades for both skirt assemblies

12/2016 56042665 - CS7010

81




| PARTS LIST

SCRUB SYSTEM-LEFT SKIRT ASSEMBLY

12/2016

| CS7010 - 56042665

82




PARTS LIST

Kit

SCRUB SYSTEM-LEFT SKIRT ASSEMBLY

Item Ref.No. Qty Description

—

Assembly-Side Squeegee

K1 1 2 Bushing
K1 2 8 Nut, Hex Nyl Loc SS 5/16-18
K1 3 8 Scr- Hex SS 5/16-18 X 1.25
K2K3 4 4 Scr, Pan Phil SS 6-32 X .38
K1 5 8 Wsh-Flit SAE SS 5/16
K2K3 6 4 Nut, Hex Nyl Loc-Thin SS 6-32
K1 7 56305253 1 Spring. Extension
K1 8 8 Bearing, Flange .625 X .500 X .250
K1 9 6 Bushing .32x.50x.35
K2.K3 10 2 Latch Assembly

11 56511161 1 Blade Support Weldment
K1 12 56510139 1 Plate-Catch
K1 13 56510254 1 Spring-Extension
K1 14 1 Arm-Side Squeegee Weldt
K1 15 1 Arm-Side Squeegee Weldt
K2 16 1 Strap-Blade

17 56510374 1 Blade Kit-Deck Red Gum NOTE 1
K3 18 1 Strap-Blade

Deck Blade Kits

56510374 1 Blade Kit-Deck Red Gum NOTE 1

* 56510375 1 Blade Kit-Deck Gum NOTE 1

* 56510376 1 Blade Kit-Deck PU NOTE 1

Service Kits
K1 56510810 1 Arm Kit-Left Side Squeegee

K2 56510883 1 Strap Kit-Side Squeegee LT FR

K3 56510882 1 Strap Kit-Side Squeegee LT RR

* = Optional, Not Included

NOTE 1: All Deck Blade Kits include all blades for both skirt assemblies

12/2016 56042665 - CS7010

83




| PARTS LIST

SIDE BROOM SYSTEM

12/2016

| CS7010 - 56042665

84




PARTS LIST

SIDE BROOM SYSTEM
Kit Item Ref.No. Qty Description Kit Item Ref.No. Qty Description
K4 1 1 Nut, Hex Nyl Loc-Thin 3/8-16 16 1 Left Side Broom Assy
K4 2 2 Nut, Hex Nyl Loc-Thin SS 1/4-20 K3.K4 16a 1 Nut-Hex Machine Ss 3/8-16
K1K4 3 4 Nut, Hex Nyl Loc SS 5/16-18 K3 16b 2 Nut, Hex Nyl Loc SS 1/2-13
KiK4e 4 4 Scr- Hex SS 5/16-18 X 1.00 K3 16¢c 1 Scr- Hex SS 1/4-20 X 1.00
K4 5 2 Wsh-FIt SAE SS 1/2 K3 16d 2 Wsh-Fit SAE SS 1/2
KiK4 6 4 Wsh-FIt SAE SS 5/16 K3.K5 16e 1 Scr, Pan Phil SS 1/4-20 X .75
K4 7 2 Scr. Hex Hd Loc K3.K5 16f 2 Nut-Hex Jam SS 1/4-20
K4 8 2 Scr, Pan Phil SS 1/4-20 X .88 K5 16g 1 Pin, Spr.31 X 1.38
K4 9 1 Pin. Cotter Hair .0915 X .375 K3 16h 2 Scr- Hex SS 1/2-13 X 1.50
K4 10 4 Scr- Hex SS 1/2-13 X 1.50 K5 16i 4 Scr-Hex Loc Ss M6-1 X 20mm
K4 11 56003834 2 Scr-Hex Loc SS 1/2-13 X .75 K3.K4 16j 1 Wsh, Fit SS .378 X 1.000 X .120
K1 12 2 Bearing. Pillow Block K3 16k 56051136 1 Spring, Ext
13 56116781 1 Actuator-36v M13 / M18 16 56305725 1 Left Thumb Nut Weldt
14 56511113 1 Side Broom Lift Weldt K3 16m 2 Bushing
15 1 Right Side Broom Assy K3 _16n 1 Bushing
K2 15a 1 Nut-Hex Machine Ss 3/8-16 160 56509048 1 Guard-Side Broom
K2.K4 15b 2 Nut, Hex Nyl Loc SS 1/2-13 K3 16p 56511653 1 Broom Motor Mount Weldment-Ls
K2.K4 15¢ 1 Scr- Hex SS 1/4-20 X 1.00 K3 16q 56511196 1 Lt Sb Arm Assy (see pages 88-89)
K2.K4 15d 2 Wsh-Flt SAE SS 1/2 16r 56384564 1 Motor-42vdc-115rpm-0.4hp-Left M3L
K2.K4.K515e 1 Scr, Pan Phil SS 1/4-20 X .75 [] 56384521 1 Sidebroom Motor Brush Kit
K2.K4.K515f 2 Nut-Hex Jam SS 1/4-20 (for 56384565 & 56384564)
K4.K5 159 1 Pin, Spr .31 X 1.38 K3 16s 1 Bracket-Sb Lift
K2.K4 15h 2 Scr- Hex SS 1/2-13 X 1.50 K3 16t 56510639 1 Cable Assy-.31 X 4.75
K4.K5 15i 4 Scr-Hex Loc Ss M6-1 X 20mm 16u 56510680 1 Lt Sb Hub Assy
K2.K4 15§ 1 Wsh. FIt SS .378 X 1.000 X .120 16v__ 56510707 1 Broom-Side Poly
K2 15k 56051136 1 Spring. Ext 17 56510954 1 Actuator Bracket Weldt
151 56305731 1 Right Thumb Nut Weldt K4 18 4 Nut-Hex Nyl Loc-Thin SS 1/2-13
K2 15m 2 Bushing 19 2 Wsh-Fit SAE 5/16
K2 15n 1 Bushing
150 56509046 1 Side Broom Hub Assy Service Kits
15p 56509048 1 Guard-Side Broom K1 56510736 1 Bearing Kit-Side Broom
K2 15q 56511652 1 Broom Motor Mount Weldment-Rs K2 56510767 1 Bracket Kit-Right Side Broom
K2 15r 56511195 1 Rt Sb Arm Assy (see pages 86-87) K3 56510769 1 Bracket Kit-Left Side Broom
K6 15s 56384565 1 Motor-42vdc-115rpm-0.4hp-Right M3R K4 56511883 1 Hardware Kit-Side Broom System
[] 56384521 1 Sidebroom Motor Brush Kit K5 56510822 2 Hardware Kit-Side Broom Assy
(for 56384565 & 56384564)
K2 15t 1 Bracket-Sb Lift [1=Not Shown
K2 15u 56510639 1 Cable Assy-.31 X 4.75
15v 56510707 1 Broom-Side Poly
1212016 56042665 - CS7010 85




| PARTS LIST

RIGHT SIDE BROOM ARM ASSEMBLY

12/2016

| CS7010 - 56042665

86




PARTS LIST

RIGHT SIDE BROOM ARM ASSEMBLY

Kit Item Ref.No. Qty Description
56511195 1 RT SB Arm Assy
1 56171123 1 Spring. Compression
K1 2 1 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 2 Nut, Hex Nyl Loc-Thin SS 3/8-16
K1 4 1 Scr- Hex SS 1/4-20 X 1.25
5 2 Wsh-Fit SAE SS 1/2
6 1 Scr Hex 3/8-16 X 1.00
7 Intentionally Omitted
K1 8 1 Nut-Hex Jam SS 1/4-20
K1 9 2 Ring. Ret Ext Type E 0.62 Dia
10 1 Scr- Hex SS 3/8-16 X 3.00
11 2 ScrHex S.S. 1/2-13 X 1.5
12 3 Wsh-Flt .406x.750x.090
13 2 Bearing, .719 X .625 X .375
14 1 Bushing
15 1 Bushing
K1 16 1 Upr Rt Arm Assy
K1 17 1 Lwr Rt Arm Assy
18 1 Right Hinge Weldt
19 1 Right Hinge Weldt
20 2 Nut Hex Nyl Loc SS 1/2-13
Service Kits
K1 56382854 1 Arm Assy Kit-Rt
1212016 56042665 - CS7010 87




PARTS LIST |

LEFT SIDE BROOM ARM ASSEMBLY

88 CS7010 - 56042665 12/2016




PARTS LIST

LEFT SIDE BROOM ARM ASSEMBLY

Kit Item Ref.No. Qty Description
56511196 1 LT SB Arm Assy
1 56171123 1 Spring. Compression
K1 2 1 Nut, Hex Nyl Loc-Thin SS 1/4-20
3 2 Nut Hex Nyl Loc SS 1/2-13
K1 4 1 Scr- Hex SS 1/4-20 X 1.25
5 2 Wsh-Fit SAE SS 1/2
6 1 Scr Hex 3/8-16 X 1.00
7 Intentionally Omitted
K1 8 1 Nut-Hex Jam SS 1/4-20
K1 9 2 Ring. Ret Ext Type E 0.62 Dia
10 1 Scr- Hex SS 3/8-16 X 3.00
11 2 ScrHex S.S. 1/2-13 X 1.5
12 3 Wsh-Flt .406x.750x.090
13 2 Bearing, .719 X .625 X .375
14 1 Bushing
15 1 Bushing
K1 16 1 Upr Lt Arm Assy
K1 17 1 Lwr Lt Arm Assy
18 1 Left Hinge Weldt
19 1 Left Hinge Weldt
20 2 Nut, Hex Nyl Loc-Thin SS 3/8-16
Service Kits
K1 56382855 1 Arm Assy Kit-Lt

12/2016

56042665 - CS7010

89




| PARTS LIST

SOLUTION SYSTEM-1

SEE CHASSIS SYSTEM

12/2016

| CS7010 - 56042665

90




PARTS LIST

SOLUTION SYSTEM-1

Kit Item Ref.No. Qty Description
K1 1 56407162 1 Filter
[] 56384157 1 Gasket-Filter (for 56407162)
K1K2 2 4 Wsh. Fit SAE #10
K2 3 4 Scr Pan Phil SS 10-24 X .50
K2 4 6 Wsh. Fit SAE 1/4
K2 5 1 Scr-Pan Phil 1/4-20 X 1.00
K1K2 6 4 Nut, Hex Nyl Loc 10-24
K1K2 7 2 Scr- Hex SS 1/4-20 X .50
K2 8 5 Scr, Hex Hd Loc 1/4-20x.62
9 56384956 2 Clamp-Hose
10 56046309 1 Spacer. Phenolic
K1 11 56110318 2 U-Bolt 10-24 X R.69
K1 12 2 Clamp- Hose SAE #10
K1 13 56305545 1 Barb. 90 Elbow 3/4 X 3/4 Npt
K1 14 1 Valve-Solution
15 56509188 1 Tank-Solution
16 56509464 1 Seat Assembly
16a 56001939 4 Wsh. FIt SAE 5/16
16b 56002922 3 Scr Hex Loc 1/4-20 X .62
16c 56002098 3 Wsh. Fit SAE 1/4
16d 56002701 4 Nut, Hex Nyl Loc 5/16-18
16e 56509461 1 Seat Mount Weldt
16f 56383291 1 Seat
169  7-72-05005 1 Slide. Seat
16h  7-82-00050 1 Switch SW3
161 56315382 1 Clip Conduit
17 56509475 1 Tube Assy-Pressure Sensing
18 56510442 1 Cap-Extra Vent
K1 19 1 Shield-Valve
20 56510540 1 Plate-Seal
21 56510542 1 Plate-Spacer
22 56510590 1 Bulb Seal
23 56511169 1 Cover Weldt
24 56510659 1 Tube-Tygon
25 56601215 1 Prop Rod. Seat
K1 26 56900292 1 Barb. Adapter 3/4 X 3/4npt
K1 27 56383049 1 Hose Assy
K2 28 4 Wsh Fit SAE SS 10
Service Kits
K1 56383052 1 Filter Kit-Solution
K2 56511887 1 Hardware Kit-Solution System
[1= Not Shown
1212016 56042665 - CS7010 9N




| PARTS LIST

SOLUTION SYSTEM-2

12/2016

| CS7010 - 56042665

92




PARTS LIST

SOLUTION SYSTEM-2

Kit Item Ref.No. Qty Description
K2K3 1 1 Scr-Hex 1/4-20 X 1.50
K2K3 2 1 Scr-Hex 1/4-20 X .62
K2K3 3 5 Wsh. Fit Sae 5/16
K2K3 4 7 Scr-Hex 5/16-18 X .75
K2K3 5 2 Nut, Hex Nyl Loc 1/4-20
K2 6 3 Nut-Hex Nyl Loc Ss 5/16-18
K2 7 3 Threaded Stud. Stainless
K2 8 5 Wsh. Fit .344 X .938 X .125
K3 9 56304827 1 Latch, Rh

10 56305547 2 Plug. 1/2 Hex Pipe
K3 11 1 Handle-Recovery Latch

12 56509363 1 Hook-Tether
K3 13 1 Bracket-Latch Mount

14 56511378 1 Fitting-3/8 Barb X 1/8 Mpt

15 56511382 1 Hose-3/16x3/8x43

16 56511578 1 Tank-Solution

17 56756364 1 Clamp- Hose Sae #4

Service Kits

K2 56511887 1 Hardware Kit-Solution System

K3 56510594 1 Latch Kit-Rec Tank
1212016 56042665 - CS7010 93




| PARTS LIST

SQUEEGEE SYSTEM

12/2016

| CS7010 - 56042665

94




PARTS LIST

SQUEEGEE SYSTEM

Kit Item Ref.No. Qty Description
K1 1 2 Nut, Hex Nyl Loc-Thin SS 5/16-18
K1 2 4 Wsh-Fit SAE SS 3/8
K1K2 3 2 Wsh-Fit SAE SS 1/2
K2 4 1 Pin-Clevis .50 X 2.75
K2 5 1 Pin-Clevis-Grooved-SS .5 x 2.00
K2 6 1 Pin- Bow-Tie Cotter 7/16 - 1/2
K1 7 2 Bearing, Flange

8 56511216 1 Assembly-Squeegee Tool (includes Red Gum Rubber Blades) (see pages 96-97)

9 1 Assembly-Squeegee Support
K1.K3 9a 2 Washer, Int. Shake Pr
K1.K5 9b 1 Wsh. Fit SAE 3/4
K1.K3 9c Nut Hex Jam 3/4-10
K1.K5 9d 1 Scr. Hex 3/4-16 X 1.25 Grade8
K1.K4 9e 2 Nut. Hex Nyl Loc-Thin SS 1/4-20
K1.K4 of 2 Scr-Flt Phil SS 1/4-20 X .88
K5 9q 1 Rod End
K3 %h 2 Caster-Squeegee
K4 9 1 Pad-Squeegee Lift

9] 56511280 1 Support Weldment

9k 56510168 1 Handle-Adjustment

10 56509241 1 Arm-Squeegee Lift

11 56509246 2 Spring-Extension

12 56511259 1 Actuator-Lin-36v-89mm Stroke M16
K2 13 1 Spacer-.510 X 1 X .88
K1 14 2 3/8 Shoulder Screw 1/2lg 5/16-18thrd
K2 15 1 Retaining Ring-E Style-SS .5

Service Kits

K1 56511881 1 Hardware Kit-Squeegee Sys

K2 56510768 1 Hardware Kit-Squeegee Actuator

K3 56510817 1 Caster Kit-Squeegee

K4 56510828 1 Pad Kit-Squeegee Lift

K5 56510829 1 Rod End-Squeegee
1212016 56042665 - CS7010 95




| PARTS LIST

SQUEEGEE ASSEMBLY

FRONT

@w \
N

04 @\\

12/2016

| CS7010 - 56042665

96




PARTS LIST

SQUEEGEE ASSEMBLY
Kit Item Ref.No. Qty Description
56511216 1 Assembly-Squeegee Tool
K1K3 1 2 Scr-Pan Phil SS 6-32 X .38
K4 2 2 Wsh-Fit SAE SS 1/2
K1K5 3 1 Scr-Hex Loc SS 1/4-20 X .62
K1K3 4 2 Nut-Hex Nyl Loc-Thin SS 6-32
K1.K3.K45 2 Pin-Bow-Tie Cotter 7/16 - 1/2
K1K5 6 2 Scr-Pan Phil SS Type F 10-24 X .50
7 56109704 2 Knob-Squeegee
K4 8 56111639 2 Wheel
K3 9 1 Latch Assembly
K2 10 4 Clip-Squeegee
11 56509203 1 Clamp-Push Pull
12 1 Squeegee Weldment NOTE 2
13 56510371 1 Blade Kit-Squeegee Red Gum NOTE 1
14 56509219 1 Strap-Squeegee
15 56509220 1 Strap-Weldment
16 56510151 2 Stud - 3/8-16x1.75
17 56510153 1 Plate-Adjustment
18 56509213 1 Blade-Sq Rear-Red Gum NOTE 3
56510378 1 Blade-Sg-Rear-Gum NOTE 3
56510380 1 Blade-Sg-Rear-Pu NOTE 3
Squeegee Blade Kits
56510371 1 Blade Kit-Squeegee Red Gum NOTE 1
* 56510372 1 Blade Kit-Squeegee Gum NOTE 1
* 56510373 1 Blade Kit-Squeegee PU NOTE 1
Service Kits
K1 56511881 1 Hardware Kit-Squeegee Sys
K2 56510830 1 Clip Kit-Squeegee
K3 56510831 1 Latch Kit-Squeegee
K4 56510832 1 Wheel Kit-Squeegee
K5 56510833 1 Hardware Kit-Squeegee Tool

* = Optional, Not Included

NOTE 1: All squeegee blade kits include both front and rear squeegee blades.
NOTE 2: The squeegee weldment is not available for sale separately. If you need to replace it please order the entire squeegee assembly 56511216.
NOTE 3: If you need to replace the rear squeegee blades, they are available for sale separately.

12/2016

56042665 - CS7010

97




PARTS LIST

WHEEL SYSTEM

98 CS7010 - 56042665

12/2016




PARTS LIST

WHEEL SYSTEM
Kit Item Ref.No. Qty Description
K1 1 8  Wsh-FlIt Sae 1/2
KiK4e 2 2 Wsh, Fit Sae 5/16
K1K4 3 2 Nut. Hex Nyl Loc-Thin 5/16-18
KiK4e 4 2 Scr-Hex 5/16-18 X 3.50
K1K3 5 5 Nut Lug M14x1.5
K1 6 6 Scr. Hex Loc M12-1.75 X 30mm
K1 7 8 Scr. Hex Loc 1/2-20 X 1.50 Grade 8
8 56383402 2  Wheel-Mold-On 16.2x4
8a 56509532 1 Bearing-Wheel (for 56383402)
8b 56509533 1 Ring-Snap (for 56383402)
9 56509157 1 Wheel-Drive 310x140
K2 10 56509195 1 Gearbox-Traction Drive
11 56509664 2 Brake & Spindle Assembly
K4 12 1 Shield-Splash
13 1 Brake Linkage Assy (see pages 100-101)
13a 56510762 1 Brake Shoe Kit (for 56509664 contains 4 brake shoes)
14 2-00-02436 2 Pin. Cotter
15 2-00-05026 2 1" X 14 Slotted Nut
16 2-00-05239 2 Washer, Spacer
17 8-11-00030 2 Grease Cap
Service Kits
K1 56511880 1 Hardware kit-Wheel System
K2 56510825 1 Ring/Pinion Gear Kit-Steering (for 56509195)
K3 56510738 1 Lug Nut Kit
K4 56510737 1 Motor Kit-Drive
[1= Not Shown

* = Optional, Not Included

12/2016

56042665 - CS7010

99




PARTS LIST |

WHEEL SYSTEM-BRAKE LINKAGE ASSEMBLY

100 CS7010 - 56042665 12/2016




PARTS LIST

WHEEL SYSTEM-BRAKE LINKAGE ASSEMBLY

Kit Item Ref.No. Qty Description
K2 1 1 Scr, Hex 3/8-16 X 1.25
K2 2 2 Scr Hex 5/16-18 X 1.25
K2 3 1 Scr-Pan Phil 10-24 X .50
K1K2 4 2 Wsh. Fit SAE 3/8
K2 5 4 Wsh. Fit SAE 1/4
K1K2 6 1 Scr, Hex 3/8-16 X 1.75
K2 7 2 Nut, Hex Nyl Loc 1/4-20
K2 8 2 Scr-Pan Phil 1/4-20 X .88
K2 9 1 Nut, Hex Nyl Loc-Thin 10-24
K1.K2 10 2 Nut, Hex Nyl Loc-Thin 3/8-16
K2 11 4 Scr.Hex Hd Loc 1/4-20x.88
K1.K2 12 2 Scr. Hex Thd Form 1/4-20 X .50
K2 13 1 Nut, Hex Jam 3/8-24
K2 14 2 Nut Hex Jam 5/16-24

15 56416089 2 Clevis Assembly
K1 16 56304543 1 Catch. Brake Lock

17 56511830 1 Sensor-Proximity SW9

18 56509365 1 Weldt-Brake Bar

19 56509368 1 Rod-Brake

20 56509369 2 Rod-Brake

21 56509370 4 Pivot-Brake

22 56511139 1 Bracket-Switch Mount
K1 23 1 Brake Pedal Assy
K1  23a 2 Wsh-Fit SAE 1/2
K1 23b 2 Wsh. Fit SAE 5/16
K1 23c 1 Scr, Hex 5/16-18 X 1.00
K1 23d 1 Nut-Hex Nyl Loc 1/2-13
K1 23e 1 Nut, Hex Nyl Loc-Thin 5/16-18
K1 23f 1 Scr, Hex 1/2-13 X 5.50
K1 23g 1 Bushing .323 X .500 X .180
K1 23h 2 Bearing. FI 1.000x.750x.500
K1 23i 1 Spring. Extension
K1 23j 1 Bushing-.520 X .750 X 3.995
K1 23k 1 Brake Pedal Weldt
K1 23| 1 Pedal-Park Brake

24 2-00-06016 1 Rod End. 3/8-24 Rh

25  2-00-06017 1 Rod End. 3/8-24 Left Hand

26 56418478 2 Rod End .31
K2 27 2 Nut Hex Nyl Loc-Thin 5/16-18
K2 28 4 Wsh Fit SAE 5/16

Service Kits
K1 56510786 1 Brake Pedal Kit
K2 56510785 1 Hardware Kit-Brake Linkage

12/2016

56042665 - CS7010

101




PARTS LIST

LADDER DIAGRAM-1

Fi BT
RED 1) XIG6 g, X160 T BLK
RED FUSE, 400 A BATTERY, 35VDC
t—RED__, 70 1G4 (TELEMATICS, A6)
BLK
RN X451 X131 | POWER OUTLET
— X130
42V ALTERNATOR A BLK
IGNITION SW 5 AMP AN RELAY
Kia.
1 YELBRN 1 BLK-ORN e
= | o5 07 NED -
& YELBRN
@ s | VA z BT2
g (TO  TELEMATICS) g RED + = BLK
ORN
70 164 (A6-5) 70164 (A62) E
REMOVE JUMPER CONNECTOR BATTERY, 12DC
BETWEEN PIN 2AND 5 TO START
INSTALL  TELEMATICS
=|
2 z MAIN MACHINE
“ CONTROLLER
Kia F2
BAT MAIN RELAY FUSE 20A STARTER B+
SWITCH, IGN. 12V INPUT VIORED 1442 ! 2 BRNORN | saRreR B+
T3 TO 182
ORN
NES K
R HASH (g KIST GRY RUNSIGNALOUTRUT
ORN TO 5B3 (POWER MODULE, A2)
» 3
GRN-YEL X453 X137:3 GRN-YEL
ORN » TO 6F4 (POWER MODULE, A3) v AN 75 2459 CooUNT TewP OUTRUT
ORN » TO 6F4 (DRIVE CONTROLLER, Ad)
ORN 5 TO 6F4 (STEERING CONTROLLER, AS) 5V 5}}14”24 SYEL'RED K458, X137 YEL-RED oL PRESSUREL
sw2 5 q“’\/\/\/ TAN-RED X512 X137:12 TAN-RED o)
220
-
ORN 1 GRY-ORN — EsTop BLK
SW, E-STOP GRY-ORN . 70584 (DRIVE CONTROLLER, Ad) +2v - GRYBLU 456y XISTE GRY-BLU THROTILE 1 OUTRUT i
w3 2y p~f GRYORN X455 (g XI5~ GRY-ORN Ly poomcsoumur
ORN 1 -2 PNK SEAT SWITCH e
SW, SEAT fEH] v BLU-PNK Xt52 X137:2 BLUPNK P
PNK »TO5B4 (DRIVE CONTROLLER, Ad) J19
swe Y p PN PR RN PHK e ouTeuT
DR 1 ’é\ z GRN-BLU R INTERLOCK v ] ORN-BLK X XI37:10  ORN-BLK
T
=
SW, BATTERY INTERLOCK ELK-RED GASOLINE FUELPUVP
25
NG o T Vace2 S PNK-YEL
RED 17,2 vio 1 T2 vio
tRED_ T4 VACC2
VACC2 25 AMP 130 PUMF, FUEL GASOLINE DIESELAND ~ GAS RI
(56509623) MACHINES | ) Bk
CANOL ok
FUEL LEVEL SENDER
CANOL «q — | BLK
TAN-WHT X459 X137-9 X140
POWER MODULE A2, cANOL GRN CANOL BV M3 OR
STEERING CONTROLLER A5, X 22
SPEED CONTROLLER A4 CANOH YEL CANOH
FEN RING TERMINAL X140 L1QUID PROPANE
CANOH IS CONNECTED TO . MRCiNEs sws
. ° oaoH <« RELEVANT SENSOR 12 BIK
2 ;
2 8
SW, LOW LP PRESSURE
CANTL “ i
POWER  MODULE A3, CANTL GRN-WHT. CANTL ] X377 ] BLK
TRACKCLEAN X e 321 2V =
©7T021 CANTH 27 | mom < CANTH CLUTCH HIGH PRESSURE PUMP B
(A)TO3B1 CANTH < (€707
26
TOA 1O 1[e,
TO183 ORN 21 ) Kev
e
TO1B5 YEL 4] (@) CANH
TOIAl ——ORN 516 yacking
TO1B5 «GRN 6 6)CANL
TELEMATICS MODULE
OPTION

102

| CS7010 - 56042665

12/2016




PARTS LIST

LADDER DIAGRAM-1

Kit Item Ref.No. Qty Description
Al 56511588 1 MAIN CONTROLER
BT1 NA 1 Battery 36V 770 Amp HR NOTE 1
NA 1 Battery 36V NOTE 2
BT2 56380449 1 Battery 12V Wet NOTE 1
CB1 56315255 1 Circuit Breaker-5 Amp (Battery)
CB2 56509623 1 Circuit Breaker-25 Amp (VACC2)
CB3 56509623 1 Circuit Breaker-15 Amp (Power Outlet 12V)
F1 56303297 1 Fuse. 400 Amp (Main Fuse)
F2 287020 1 Fuse, 20 Amp (12V from Starter)
&1 56511663 1 Alternator 42 Vdc, 310 A (System power)
K1 40892A 1 Main Relay
M25 56511864 1 Pump. Fuel (for Gasoline engine)
R1 56511257 1 Fuel Level Sender (Gasoline and Diesel fuel level)
SWi1 56111109 1 Switch Assembly, Key (Ignition Switch)
SW2 56104247 1 Disconnect, Emergency (Emergency Stop)
SW3  7-82-00050 1 Switch-Seat
Sw4 56511830 1 Switch-Battery Interlock (Battery Interlock)
SW5 56511563 1 Switch-N.C. Pressure (Signals low/empty LPG tank)
Y1 NA 1 Clutch-High Pressure Pump (part of High Pressure Pump Assy 56509812 / Optional)

NOTE 1: These items are only used on LPG and diesel models.
NOTE 2: Only used on battery models.

Color Codes
BLK Black
BLU Blue
BRN Brown
GRA Gray
GRN Green
ORN Orange
PINK Pink
RED Red
TAN Tan
VIO Violet
WHT White
YEL Yellow

12/2016 56042665 - CS7010

103




| PARTS LIST

LADDER DIAGRAM-2

PUMP, LOW PRESSURE (OPTIONAL)

(C)TO 1F5.
B-
BLK
B -
—— WHT-YEL %ﬁ * & iy BLK
vio 114 48 B
M9 5 3 BLK
) BLU-YEL o8 5 22 BLK
M K - 126 W6
15 e
wi,\/\/\/ GRY-VIO 12 BLK
PUMP, DETERGENT(OPTIONAL) WHERED S 213 L
- -l
116 ﬁ; B SW, HOPPER INTERLOCK
V20 (CLOSES WHEN HOPPER IS DOWN)
B+ A
\ @ BLURED ’f‘ ‘5\/1,\/\/\/ JHGORVVEL 1 o BLK
M IE e A 18
PUMP, DETERGENT(OPTIONAL) MAIN MACHINE SW, EXTENDED SCRUB LEVEL(OPTIONAL)
CONTROLLER (CLOSES WHEN TANK IS EMPTY)
M2t sws
X42-1 X112-1 X112-2 Xd2-2
o _ KM\ . VIO-ORN " 45\/1,\/\/\/ JZ-\;/HT'GRN 12 BLK
- 1133
SW, DUST CONTROL FILTER(OPTIONAL)
PUMP, EXTENDED SCRUB (NORMALLY OPEN; CLOSES WHEN FILTER IS DIRTY)
S
L SW
- 1 2
5 1,\/\/\/ JZ;)RN GRY ﬁ BLK
 BRAKE
(CLOSES WHEN BRAKE PEDEL AT REST)
VALVE, DUST GUARD +5VW VELVIO X423 Xtt2:3 X4 x4 g
M2 J-14 SW, HOPPER FIRE(OPTIONAL)
Vio a3 _ KM\ N X132 X432 BRN-RED e (NORMALLY OPEN; CLOSES AT 140° F)
- 126
GRY.GRN
PUMP, DUST GUARD (OPTIONAL) 33V 7 TEMP1
TAN-RED TEMP2
=)
M23 Bt Pz BLUBLK TEMP3
vio - @ * RED-YEL S B X420 X11240
> TEMP4
PUMP, SOLUTION CONTROL (OPTIONAL) ORN-RED. X429 X129 .
H2 217 X42-8 X128
» TEMP6
Q swia
-
VIO 1 2 VIO-BRN % {E- +5\/<:_W GRN-ORN X43-16 _ X113-16 1 % 2
— - 1218
HORN SW, DUMP DOOR CLOSED
» (CLOSES WHEN DOOR IS CLOSED)
X5 X125 15
B ORN-YEL 1R BLK-YEL
